
FS 650c/6 08 <2008><EU><2503H5>
FRAME

7060

Pos Part Number Description Additional Text Quantity

1 8000300100030 FRAME FC BLACK (HA04) 1.00

5 80003005000 ENGINE MOUNTING 04 2.00

6 80003006000 SPACER ENGINE MOUNT. L=87MM 04 1.00

13 80003013000 ENGINE BRACKET SCREW M8X110 04 2.00

14 80003014000 ENGINE BRACKET SCREW M8X180 04 1.00

15 54310086200 Self locking nut M8 10.9 7.00

16 0125050003 WASHER DIN0125-A 5,3 3.00

17 0912050103 AH SCREW DIN0912-M 5X10 3.00

20* 0025080556 HH collar screw M8x55 TX40 1.00

21* 0025080506 HH collar screw M8x50 TX40 3.00

22 80031096044 INTERCEPTING TANK CPL. 1.00

23 80031096050 BRACKET F.INTERCEPTING TANK 05 1.00

24 0770800021 O-RING 80,00X2,00 VITON 300 1.00

27 58314060050 spacer bushing for speedometer 2.00

28 0014060153 HH COLLAR SCREW M 6X15 WS=8 2.00

36 0934080003 Hexagon nut DIN934 M8 2.00



37 59001037000 SPECIAL SCREW M8X26 WS=10 2.00

38 59003040050 FOOT PED L/S EXC SILVER 00 MXC, EXC RACING 1.00

39 59003041050 FOOT PED R/S EXC SILVER 2000 MXC, EXC RACING 1.00

40 5030304003390 FOOTREST L/S+R/S CPL. EXC 02 1.00

41 54603041000 FOOTREST SPRING L/S & R/S 2.00

42 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00

43 0094032253 PIN DIN0094-3,2X25 STEEL 2.00

44 54603044000 BOLT FOR FOOTREST 9,8 X 50 FS 2.00

46 80013046100 DISTANCE SPACER 22X8,2X16MM 05 1.00

48 0021080003 WASHER DIN9021-A 8,4 1.00

51 74003021000 BUSHING 8.2 X 12 X 6 2.00

52 0625006087 Grooved ball bearing 608 2RS C 4.00

53 52303053100 CHAIN ROLL D=35MM 125-380 '99 2.00

54 36003014000 LOCK WASHER 8MM 4.00

56 80011056100 DISTANCE SPACER 8MM 04 FE, FS 1.00

62 41001052000 RUBBER SLEEVE D=12MM 1.00

69 58214069051 rubber grommet 16x10.8x3 1.00

74 80008014100 BRACKET FOR REAR PART 2005 1.00

76 44011076200 Cable tie 200/4.6mm black 2.00

92 8000309200030 FRAME PROTECTION L/S BLACK 04 1.00

93 8000309300030 FRAME PROTECTION R/S BLACK 04 1.00

96 80006096000 TAB FOR FILTER PROTECTION 04 2.00

98 80013094000 BRAKE HOSE GUIDE LOWER 1.00
* = New part


